For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ke

MFG. CO. INC.

For Serial Nos.
670,000 & Higher

PARTS MANUAL

NAVIGATO

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you
a maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer,
always give the model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. Plate located at the rear of the machine under the hopper adjacent to the rear castor pivot. For ease of ordering and reference,
we suggest that you record the information requested in the following identification table

Engine Model No. and Spec. No. (Code)

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-3924 Rev. B

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

EXMARK ans PLus®

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered

for Next Day Air shipment but will not be guaranteed per the Parts Plus Program

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
BIOWEE GIOUP...civiiiiiie e 10
D=Tor= 1R € (0 11 ] o F PR 25
Electrical Diagram .........c.oviviiiiiiiiiiieeeee e 23
Electrical Logic Schematic...........cccoooovviiiiiiiiiicii e, 24
Electrical GroUP .....cccuuviiiiiiiieeece e 21-22
ENGINE GroUP .ovvviiiii e 13-14
T I ] 0] U] o PR 9
HOPPEI GrOUP .. ceiiiieieei e 17-20
HydrauliC GroUP......ccuuiiiiiiii e 15-16
Jackshaft Group ........ccooveviiiiiii e, 11-12
Main frame GrOoUP......veveeeieieiee e 3-5
Park Brake Group.........ccouoiiiiiiii i 6
Speed ControlsS GroUP .....vvvevi e 7-8
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-8383 31 | 109-4638 Decal, Console ..........occcuveeeeeiiiiiiiieeeene 1
2 1-633060 32 | 103-9027 Seal, Grease.........cccceeeeeeeiiiieieeeeee 1
3 | 1-633396 33 | 103-9028 Cone, Bearing Taper Roller .................. 2
4 | 1-633508 34 | 103-9029 Cup, Bearing Tapered Roller ................. 2
5 1-633585 35 | 103-9032 Decal, Service Aid ........ccoooviiiieieieiniinns 1
6 | 103-9483 36 | 103-9034 Decal, Clutch Adjustment ..................... 1
7 | 1-807513 37 | 103-9057 Cap, Grease......

8 | 5-0652 38 | 242-50 Nut, Lug 1/2-20
9 | 103-0063 39 | 322-2 Screw, HH 5/16-18 X 5/8.........ccccocuvveeenn. 6
10 | 103-2768 40 | 322-5 Screw, HH 5/16-18 X 1......c.cceeeeviiiiinnnnn. 3

11A| 103-3051 Spacer, NUt.........oueviiiiiiiieee e 2 41 | 323-14 Screw, HH 3/8-16 X 3....cccviieieeeiiiiieenn. 2
12 | 103-3351-03 WId, Rear Caster FOrk ...........cccvvvvvevnnn. 1 42 | 325-17 Screw, HH 1/2-13 X 4.............cooeeeeeenn. 2
13 | 103-3520 Seat, Back ..........uvuveviiiiiiiiiiiiiiiianns 1 43 | 3231-27 Bolt, Carriage 3/8-16 X 7/8 ........c..ceeeennne. 1
14 | 109-2008 44 | 3256-23 Washer, 5/16 SAE........c.ccooiiieieeeiiiinnes 6
15 | 109-4306 45 | 3256-8 WaSher ... 1
16 | 103-4155 46 | 3296-2 Nut, Nyloc #10-24 ...
17 | 103-4318 47 | 3296-23 Nut, Nyloc 1/2-13.......

18 | 1-303287 Tie, Cable 5 1/2 (Small) 48 | 3296-29 Nut, Nyloc 5/16-18

19 | 103-4362-03 WId, Seat Frame Std ..........cccoveeevvieennns 1 49 | 3296-39 Nut, NyloC 3/8-16........eeeeeeiiiiiiiieieaeiis 3
20 | 109-4641 Cable, Control Throttle...........ccccceceeene 1 50 | 3296-51 Nut, NyloC 3/4-10.......cocouveeviiiiiniiiene. 1
21 | 103-5181 Link, Lower Seat Stop.........cocecvveeeeeeanne 1 51 | 103-5305 Asm, Wheel Tire & Brg 13x8.00-6 SP....1
22 | 103-5302 AXle, CaSter ......ccveiiiiiiiiiiee e 1 52 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccueeeeenne 8
23 | 103-5496 Mount, Vibration Rubber ........................ 4 53 | 32128-49 Nut, Whizlock 1/2-13 ........cccoiiiiiiieeene 2
24 | 103-6596-03 WId, Push ROd.........ccccovuiiinniiieiiiices 2 54 | 109-2006 Asm, Seat W/Decal ..........ccccvveeeeeninnnns 1
25 | 103-7738 Screw, HH 1/2-13 X 13 .....oooeeieieiiiieen. 1 55 | 103-9494 Asm, Rear Caster Wheel W/Axle........... 1
26 | 103-8143 Console, RH 56 | 109-4640 Cable, Control Choke ..........ccccoevvvveeenn. 1
27 | 103-8146 Console, LH 57 | 103-4319 Asm, Wheel & Tire 18 x 10.50-10..........2
28 | 109-4639 Asm, Control Panel W/Decals 103-4321 Asm, Wheel & Tire 18 x 8.50-10............. 2
29 | 103-8451 Decal, Ignition/Speed Control................. 1 58 | 105-1945 Tire, 18 X 10.5-10.....uuvieeeiiiiieieeeeeiiies 2
30 | 103-8563 Link, Seat.....cccuuiiiiiiiiiiiiiieeeiiiiiiaeae e 1 103-4320 Tire, 18 X 8.50-10.....uuveeeeeiiiiiiiiaaaaaiiias 2

Exmark black touch up spray paint — Gloss black

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item #11.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAIN FRAME GROUP

4

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP (cont.)

Exmark black touch up spray paint — Gloss black

WWW.mymowerparts.com

Iltem | Part No. Description Qty. Iltem | Part No. Description
1 | 32128-33 Nut, Whizlock 1/4-20 19 | 103-9022 Guide, Belt............c.......
2 | 109-2365 BUMPET .. 20 | 32128-20 Nut, Whizlock 5/16-18
3 | 1-613235 WaAShEr .....ooeiiiiiiiiiieee e 3 21 | 103-9274 Decal, Belt Routings ..........cocovevieiennen. 1
4 | 1-803035 RiVEt 3/16 X /4 ..o 6 22 | 321-3 Screw, HH 1/4-20 X 5/8.........ccocvevinnennnn 1
5 | 1-811010 PlUG . 1 23 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriiiiiiieenee. 6
6 | 65-2690 Decal, Hot Surface...........ccocveeevieeennnne. 2 24 | 322-5 Screw, HH 5/16-18 X 1.......coovcvvveviniennnns 4
7 | 98-4361 Decal, Warning ........ccccccveevieeeiineeesinen. 2 25 | 322-6 Screw, HH 5/16-18 x 1 1/4........ccocvvene 2
8 | 98-5954 Decal, Danger........ccccoovveeeniieeiiieeeeie 2 26 | 323-6 Screw, HH 3/8-16 X L......cceeevvvvveniiiennns 4
9 | 109-2487-03 WId, Fender .........ccccovvveeiiiiieniiieesiienn 1 27 | 323-8 Screw, HH 3/8-16 X 1 1/2......cceeevviveennn 2
10 | 103-5408 WHheel ..o 2 28 | 3256-23 Washer, 5/16 SAE .........cccccoeeviiieiinnenne 4
11 | 109-0925-03 WId, Bumper Rear..........c.cccovuveeevineennne 29 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevuveennnnn. 4
12 | 103-6537 Tab, Spring Anchor 30 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2..... 2
13 | 103-8333 Guide, Belt.......ocoeeviiiiiiiiiiie 31 | 3256-24 Washer, 3/8 SAE........ccccoviiiniieie 6
14 | 103-8349 Guide, Belt......cocoeviiiiiiiiiie 1 32 | 109-5874-03 Brace, PTO.....ccccoiiieiiiieeiiiee e 1
15 | 103-8495 Decal, Pinch Point ...........ccocoeeiiineeninne. 2 33 | 1-213069 SPACET ....eieiiiiee it 1
16 | 103-8611 Decal, Relay ........cccceeniviiiniiiiiiiiee 1 34 | 321-6 Screw, HH 1/4-20 X L...ccoiviiiiiiieiiiiees 2
17 | 103-9475 Asm Drive, Shield .........cccccooiiiniiennnn. 1 35 | 32128-33 Nut, Whizlock 1/4-20 .....ccooviiiiiiiiennne. 5
18 | 103-9476 Asm, Shield W/Decal...........cccceviuveennne. 1




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Exmark black touch up spray paint — Gloss black

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 Yoke, Adjustable..........cccooeuiiieieiiniiinns 2 14 | 103-9469 Asm, Park Brake Handle W/Grip ........... 1
2 | 1-633102 Bearing, Side Flange .. 2 15 | 103-7377 Screw, HH 5/16-24 x 7 3/4
3 | 1-633131 Yoke, Brake Linkage...........cccocvveevinenne 1 16 | 103-9915 Spring, Torsion RH ...
4 1-633268 Grip, Brake Lever.........ccccuveeeeeeiiiiiiennn. 1 17 | 323-4 Screw, HH 3/8-16 x 3/4.......................... 5
5 | 1-806003 Hairpin, Cotter........ccccoovviiiiniiniiiieeen, 4 18 | 3219-2 Nut, HeX 5/16-24.......ccccuveveeeiiiiiiieeeene 6
6 | 1-808280 Pin, Clevis 5/16 X 1 ....ccccveeviieeiieieene. 2 19 | 3219-3 Nut, HeX 3/8-24........coiiiiiiiiieiiiiiieeeee
7 98-5975 Washer, Spring Disk 3/8..... L1 20 | 3256-24 Washer, 3/8 SAE....

8 103-2399 Pin, Clevis Spring 3/8.........ccoeeuveeeeennnne 1 21 | 3256-3 Washer, 5/16 Std..........ccccevvvvveiivenenennn.
9 | 103-4383-03 WId, Brakeshaft .........cccccocuvieriiieeninncnne 1 22 | 3272-10 Pin, Cotter 1/8 X 3/4........uvvveeeiiiiiieaeene 1
10 | 103-4388 Spring, Brake ... 2 23 | 3290-357 Nut, Whizlock 3/8-16 ..........ccocecvvieeeeennne 4
11 | 103-4390 WId, Brake Pivot ..........coovvvvvviviiiiiiiiinnn, 1 24 | 108519 Bushing, Bronze ..........cccccccoeviiiiieeeeenne 2
12 | 103-4399 Rod, Linkage Brake .........c.cccoccuvieeeeenn. 1 25 | 109-0714 Asm, Brake Linkage ..........cocovciiiiiinnnn. 2
13 | 103-6576 WId, Swivel Brake..........ccccccccvvvvvveeenenn. 2




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SPEED CONTROLS GROUP

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543017 Ball Joint, (RH)......ccoeeviiiiiiiiiiiecc 3 31 | 321-5 Screw, HH 1/4-20 X 7/8.........ccocvevcnienns 4
2 | 1-633102 Bearing, Side Flange ...........ccccoecvvevnnne. 2 32 | 321-8 Screw, HH 1/4-20 X L 1/4.....cccovevcnneanen 1
3 | 1-633152 Ball Joint, (LH) ...ccooovieiiiiiiiiicc 3 33 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevvnieenn 6
4 | 1-804524 Nut, Hex 5/16-24 (LH) .......cccoveviviiiennen. 5 34 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 6
5 | 1-811010 PlUG .o 4 35 | 3234 Screw, HH 3/8-16 X 3/4..........coeevcivienen 4
6 103-3060 Knob, Tracking..........cccuveeeeeiiiiiiieeeeenene 1 36 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 2
7 103-9468 Asm, Handle W/GTIp ......ccccoeviiiiieninnnne 2 37 | 322-5 Screw, HH 5/16-18 x 1..............ccceeennnn. 1
8 | 103-9730 Asm, Steering Lever W/Bearings (RH)...1 38 | 3217-6 Nut, HeX 5/16-18.........ccccovvirriiiiiiiennn. 2
9 | 103-9731 Asm, Actuator W/Bearings (RH) ............ 1 39 | 3218-3 Nut, Jam 3/8-16........cceeevvveeiiiiiiiiieen, 1
10 | 103-9732 Asm, Actuator W/Bearings (LH)............. 1 40 | 3219-2 Nut, HeX 5/16-24.........ccccovivieviiciiennn. 4
11 | 103-4278 Shaft, Speed Control...........cccccevvuvinenenn. 1 41 | 3245-1 Setscrew, 1/4-20 X 1/4 ... 6
12 | 103-4342-03 WId, Hub Speed Control ..........c...ccueeee 2 42 | 3256-23 Washer, 5/16 SAE.......ccccccccvvvvveiiieiinennn. 3
13 | 103-4373 Spring, EXtension.........c..ccccviviiiiiiens 2 43 | 3256-24 Washer, 3/8 SAE........cccccviiiiniiicie 2
14 | 103-4377 Linkage, Rod Steering (LH)........cc.ccce... 2 44 | 3256-28 Washer, 3/4 SAE........cccccviiiiniiiiie 1
15 | 103-4397 Knob, Speed Control..........ccocccvveeeeeenne 1 45 | 3256-3 Washer, 5/16 Std.........cccccevvveveviiinenennn. 9
16 | 103-4398 Bearing, Flange Iglide .............ccccceeenee. 8 46 | 3257-5 Key, Woodruff #9 3/4 x 3/16 .................. 3
17 | 103-9733 Asm, Steering Lever W/Bearings (LH) 1 47 | 3290-357 Nut, Whizlock 3/8-16 ...........ccecvvveeeeennne 8
18 | 103-5008 WiId, Control Arm ........cccccevviiniiiiieennnnn. 1 48 | 3296-19 Nut, Nyloc 1/2-20.......ccccoveiviiiiiniiienne. 1
19 | 103-5009 Disc, Friction.........ccocevviiiiniiiciiieccee, 2 49 | 3296-29 Nut, Nyloc 5/16-18........cccceevvviiiiiiennn. 7
20 | 103-5013 WId, Speed Control Lever...................... 1 50 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccueeeeenne 1
21 | 103-5016 Rod, Threaded Control Link ................... 1 51 | 32128-33 Nut, Whizlock 1/4-20 .........cccocvvvevnvnnnnnns 6
22 | 103-5017 Plate, Speed Control Friction ................. 1 52 | 32151-48 E-RiNG .oooiiiiiiiicicc 1
23 | 103-5018 Washer, Spring DisK...........cccccocvveennnne. 3 53 | 1-323245 Spring, COMPression .........c.oocveevcieeenens 4
24 | 103-5064 Bearing, Plastic 1/2..........cc.coceevviiennnnn. 2 54 | 103-5994 Grip, Steering Handle ...............ccccceee 2
25 | 109-5927 Asm, Console W/Decals.............c...cu..... 1 55 | 103-9468 Asm, Handle W/GFKIp..........cccovcvieninnenne 2
26 | 103-5945 SPACEN ...t 1 56 | 103-8425 Decal, Driveling .........ccoovvvvveviviiiiiiinennn, 1
27 | 103-5993-03 Guide, Plenum ........cccccevviiieniiiciniineenins 1 57 | 103-9493 Asm, Pump Linkage (RH)........cc.cccceeeee 1
28 | 103-6078 Spring, EXtension............ccccvviieiiiiens 1 58 | 103-9492 Asm, Pump Linkage (LH).........cccccocuveeee 1
29 | 103-6532 Spring, EXtension...........cccccceeeeniiiinnenn. 2 59 | 109-4273 Decal, Wheel Motor Release................. 1
30 | 103-8494 HOOK .. 1

Exmark black touch up spray paint — Gloss black.
7




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SPEED CONTROLS GROUP

42 18%9 r@/ {4 :/Mﬁ %T ) ?\{48

.. ]

- Aﬁ © 1513228

ORIENTATION

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp-Line, Fuel..........ocooeeieiiiiiiieen. 4 17H | 322-5 Screw, HH 5/16-18 x 1.............cccceennnn. 2
2 | 1-513762 Clip, Loom 1/2.... 18 | 323-14 Screw, HH 3/8-16 x 3
3 | 1-603770 Valve, Fuel.........ccocveiiiiiiiiicicc, 19 | 3220-5 Nut, Jam 1/2-20 ......ccooiiiiiieiiiiiiieeeeee

4H | 1-633023 Stud, Fuel Tank .........ccccuvvveveveveveriiinnnnns 3 20 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .......cevvveeeenn. 1
5 | 1-633349 Spring, COMPression .........cocveeevveeenens 3 21 | 3256-2 Washer, 1/4 Std.........ccoccevviiiiniiieiiene 1
6 | 1-653036 WaAShEr .......cooviiiiiiicice 1 22 | 3256-23 Washer, 5/16 SAE ..........ccccovevciiieiinnenne 5

7+ | Kohler Part No. 2405010 Fuel Filter.................. 1 23 | 3256-26 Washer, 1/2 SAE........ovvvviviviiiiiiiiiienen, 1
8 | 109-0346 Cap, Fuel........ocviiiiiiiiice 1 24 | 3296-47 Nut, Nyloc 5/16-18 Thin...........cccceeeeee. 3
9 | 103-5765-03 WId, Tank Frame ...........cccccverivveennnnenne 1 25 | 3296-39 Nut, Nyloc 3/8-16.......ccccuvveviiiiiniiienne. 2
10 | 109-2957 Asm, Tank Fuel...........cccccovviiiiiiicinnen. 1 26 | 3296-42 Nut, Nyloc 1/4-20.......cccocveiviiiiiniiienne. 1

11A | 103-6057 Fitting, Fuel Bulkhead W/Screen............ 1 27 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnns 2
12 | 109-5344-03 Panel, Tank Shield..............c.cccoeeviuieennns 1 28 | 32128-33 Nut, Whizlock 1/4-20 ...........coceevcviennnen. 3
13 | 103-7095-03 Deflector, Air (27 HP only) ........ccccuveenne 1 29 | 114439 Rivet (27 HP only)......coccoivviiiiiiicnen. 9
14 | 103-9658 Flap, Rubber (27 HP only)..........cc.ccc...... 1 30 | 103-2784 O-RiNG et 1
15 | 321-3 Screw, HH 1/4-20 x 5/8....... 31 | 109-0284 Hose, Fuel Line 29" ...........ccovviviiiennnn. 1
16 | 322-2 Screw, HH 5/16-18 x 5/8 32 | 109-0304 Hose, Fuel Line 2 1/2" .......cocvviiiiienen. 1

the head of screw, item #17.

Exmark black touch up spray paint — Gloss black
B Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #4 going into tank and on threads at

9

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #11.
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

BLOWER GROUP

)&/19
&, 2
1
2 19
SPRING DISK WASHER
ORIENTATION
17
WASHER
ORIENTATION
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543610 Washer ... 1 15 | 321-6 Screw, HH 1/4-20 X L. 2
2 1-603610 Washer, Spring Disk 7/16 ...................... 2 16 | 322-3 Screw, HH 5/16-18 x 3/4....................... 4
3 18-9810 Washer, Thrust........cccccevvvvvviiiiiiiiieienn, 2 17 | 325-17 Screw, HH 1/2-13 X 4.............cooeeeeeen. 1
4 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2............... 1 18 | 325-42 Screw, HH 1/2-13 X 8...coovviieieeeeiiieenn. 1
5 | 109-0183 Asm, Blower Housing W/Brgs................ 1 19A | 3212-6 Screw, HH 7/16-20 X 1 1/2......c.ccouuneeen.. 1
6 | 103-3370-03 WiId, Blower Cover Assembly................. 1 20 | 3256-22 Washer, 1/4 SAE.......cccccoviiiiiiieieiiies 4
7 | 103-3540 Bearing, Ball .........coooiiiiiiiiiiiee 2 21 | 3296-23 Nut, Nyloc 1/2-13 ... 1
8 103-3894 Spacer, BIOWer..........ooooiiieieiiiiiiieen. 1 22 | 3296-42 Nut, NyloC 1/4-20.......coeveiiiiiiiiiieeeaeias 2
9 | 103-4921 Spacer, Bearing ..........ccoccveeriiiiiniiiennns 1 23 | 32120-8 Ring, Retaining ..........cccccovveviiieiiiiccnn. 2
10 | 103-5194 WId, Impeller.......ccoiiiieiiieeeeee 1 24 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveeerennne 10
11 | 103-6733 Sheave, BIOWET ..........uevvveveviiiiiiiiiiiiiiinnns 1 25 | 32128-49 Nut, Whizlock 1/2-13 .........cccocvvvvvininnnns 1
12 | 103-6999 Spacer, MoUNt ..........eueveveviviiiiiriririiiienens 1 26 | 79-0360 Decal, Danger.........ccoocvvveeeeeiiiiiiieeeeene 1
13 | 103-9474 Asm, Discharge Chute W/Decal............. 1 27@ | 109-0184 Asm, Blower Complete..............ccoeeueees 1
14 | 103-9167-03 WId, GUIAE....cceieiiiiiiiiiiaaaiiiiiiiie e 1

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #19.
@® Complete blower assembly contains all items shown except items #11, #14, #20(4), #15(2) and #22(2).

10

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

JACKSHAFT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303007 34 | 103-9486 Asm, PTO Handle W/Grip .......ccccccuveenne 1
2 | 1-413088 35 | 103-8254 Bushing, Spring .......ccccoeeevivieeiiieeennen. 2
3 1-543017 36 | 103-8277 Link, Handle... S
4 | 1-543610 37 | 103-8716-03 Flag, SWItCh.......ccocciriiiiiiiicnieceen 1
5 | 1-603610 Washer, Spring Disk 7/16 ..............c....... 2 38 | 3256-24 Washer, 3/8 SAE......c.ccccoviiiniiieiie 2
6 | 1-806003 Hairpin, Cotter........cccovviieeiiieeiiieeeee 2 39 | 103-9816 SPACET ...ttt 1
7 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2................ 1 40 | 106-7159 O-RiNg [1.174 X .103]..ccciivvieeriieeiineeais 2
8 | 92-9025 Spacer ......ccoeeeeeneen. 41 | 251-347 Bearing, Ball Deep Groove..................... 2
9 | 103-6737 Belt, Matched Pair 42 | 283-2 Pin, Clevis 3/8 X L 1/6 .......cocvevevveceennn. 1
10 | 103-0608 Ball Joint (RH)....cooiviiiiiiiiiiieeiecee 1 43 | 302-19 Zerk, 1/4-28 Str...cccuveeiiiiiiieieee e 1
11 | 103-1167 Ball Joint (LH) ....oooiviiiiiiieeeciece 1 44 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevvureanns 2
12 | 103-9486 Asm, PTO Handle W/Grip........cccccceunuee. 1 45 | 322-6 Screw, HH 5/16-18 x 1 1/4......c.ccocveenn 1
13 | 109-5491 Belt, Guide.................. 46 | 323-12 Screw, HH 3/8-16 x 2 1/2. e 1
14 | 103-2535 Spacer, Guard Bottom 47 | 323-36 Screw, HH 3/8-16 X 7....cccvevevieieiiiiennns 1
15 | 103-2544 Asm, Jackshaft Housing W/Bearings......1 48 | 323-6 Screw, HH 3/8-16 X L......cceeevvvveeniiiennnns 4
16 | 103-2916 49 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccccvvvenne. 2
17 | 103-3504 50A | 3212-6 Screw, HH 7/16-20 X 1 1/2......ccoevennne. 1
18 | 103-3506 51 | 3219-2 Nut, Hex 5/16-24........

19 | 103-6732 52 | 3219-20 Nut, Hex 3/8-24 LH

20 | 103-6735 53 | 3219-3 Nut, Hex 3/8-24........ccccevvinviiniiieineene 2
21 | 103-9439 Asm, Idler Sheave ... el 54 | 32151-13 Ring, Retaining ........c.ccoocveeviieeiiiieee, 2
22 | 103-8253 Asm, Idler PiVot.........cccoeveevivenieiieeniennn 1 55 | 98-5975 Washer, Spring Disk 3/8.........c...ccceevene 5
23 | 103-9295 Asm, Pivot W/BUShINg ........ccccccvevueennnn. 1 56 | 3296-29 Nut, Nyloc 5/16-18 e L
24 | 103-9297 Asm, Arm W/BUShING ..........ccccovuveennnnn. 1 57 | 3296-39 Nut, Nyloc 3/8-16.......ccccuveeriieiiieeenine. 2
25 | 103-7350 Spacer, Idler 58 | 3296-6 Nut, NyloC 3/8-24.......ccoovvveiieiicieee 1
26 | 103-7382 Bushing........... 59 | 32120-10 Ring, Retaining .........ccccoevvenveiricieenne 2
27 | 103-9296 Asm, Arm W/Bushing 60 | 103-8153 Grip, Control Lever ............cccccevviennne. 1
28 | 103-7392 Asm, Link Clutching ........cccoocvevveiieennnnn, 1 61 | 32128-20 Nut, Whizlock 5/16-18 .. e 2
29 | 103-7393 Linkage, ROG.........cccevvuvevieniiene e 1 62 | 32128-43 Nut, Whizlock 3/8-16 .........ccccvvvvvvvvnnnnnns 2
30 | 103-7697 Band, Brake..........ccoveeeervsieiesieseennns 63 | 32151-48 E-RiNG c.ovoiiieieeeeeee e 2
31 | 103-7994 Ball Joint (RH)....... 64 | 108519 Bushing, Bronze .........cccccccoovveviiieennnne 6
32 | 103-7996 Linkage, PTO Brake Rod 65 | 109-0148 Spring, EXteNSioN..........cooovieviiieiiiiiens 1
33 | 103-7997 Spring, Brake .....cccooovviieiieeiesiiesiene 1 66 | 5-0652

Exmark black touch up spray paint - gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave bolt, item #50.

11

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

JACKSHAFT GROUP

Install open end
of seal outward

Install open end
of seal outward

12

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 32120-10 Ring, Retaining ........cccocvveeiiieeiiiicee, 2 19 | 103-3953 Pulley, Idler Flat.........cccoceeviiiiiniicenn. 2
2 | 106-7022 Hose, Oil Drain ........ccccoeeverveiiieneeeene 1 20 | 103-4244 Belt ..o 1
3 | 3234 Screw, HH 3/8-16 X 3/4 ......cccovevcviene 4 21 | 103-7349 Asm, Short ldler.........c.ccovveviiinicnine. 1
4 | 1-543610 WaAShEr ......oeiiiiiiiiieeice e 1 22 | 109-0942 Sheave, ENgine .......cccccovvviiiiiiieiiieenis 1
5 | 1-603610 Washer, Spring Disk 7/16 ..............c....... 2 23 | 103-6961 Hose, Air Intake .........coocovveviieeineeennen. 1
6 | 1-653291 Gasket, Exhaust Manifold 2 24 | 109-3501 Kit, Muffler ...........

7 | 1-653331 Spring, EXteNsion............ccccviieeiiiicens 1 25 | 109-0181-03 Shield, Exhaust

8 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 26 | 106-5574 SPACET ..ot 1
9 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2. el 27 | 106-7159 O-Ring....

10 | 98-5975 Washer, Spring Disk 3/8 ...........cccceevueee. 8 28 | 302-11 Zerk, 45° 1/4-28

11 | 32128-20 Nut, Whizlock 5/16-18.........ccccccevcveenennn. 4 29 | 322-3 Screw, HH 5/16-18 X 3/4.......c.cccvevnennne. 4
12 | 33014-00 Nut, Hex M8-1.25.......c.ccoverrieieireeienn 4 30 | 323-12 Screw, HH 3/8-16 X 2 1/2......cccccvevunnne. 1

13+ | 103-1963 Valve, Oil Drain........ccocoecverieeenieineeenn 1 31 | 323-20 Screw, HH 3/8-16 X 3-1/4...........cccovnee. 1
14 | 103-2916 GUArd, TOP...veieiieee e 1 32 | 323-9 Screw, HH 3/8-16 X 1 3/4.......cceevvuvennn 5
15 | 103-3504 Bearing, Spherical...........cccocoeeiiiiiennne. 2 33 | 2412-42 Clamp, HOSE......cueeeiiiieiiiieeice e 2
16 | 103-3506 Seal, Single Lip....ccoooeeiiiiiiiiieeieieee 2 34A | 3212-6 Screw, HH 7/16-20 X 1 1/2.....ccccvveennn 1
17 | 103-3695-03 Bracket, Air Filter ...........cccovvvviieninennnene 1 35 | 3256-24 Washer, 3/8 SAE......c..cccceioiviiiiiiee 2
18 | 32128-43 Nut, Whizlock 3/8-16.......ccccccvenviiirieinnn. 3 36 | 3290-357 Nut, Whizlock 3/8-16 ......ccccceveviiienennn. 4

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave screw, item #34.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description

Kohler Part

Engine Oil Filter.........ccccoeveeen, 5205002
Engine Air Filter........cccccoeveeen, 2508301
Safety Filter ... 2508304

13

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE GROUP

13

Torque to
115-135indbs

31

) h ///" Install open end
P of seal outward

&
B
\
\
\
N 5/3
e

Y4

(%)
é
// //
Vi
9
I e
D)
e
NS L
/77
//
7 [\A
=%

N\

{
v
//\
Q‘\/ n

14

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

Exmark black touch up spray paint — gloss black.
A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6 & #7.
+ Use only for operation below 32°F (0°C).

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-523552 Decal, Hydraulic Tank.. 22 | 103-7706 Grommet .......
2 | 1-543286 GrOMMEL......viiiiiiee it 23 | 103-8631 Bracket, Clamp
3 | 1-603990 Adapter, Straight..........ccccooviieiiiiien. 8 24 | 109-1258 Hose, Hydraulic ..........cccceeviiiiiiicennn. 1
1-603920 O-RiNG et 1 25 | 104-7836 Filter, Head.........ccoooveiiiiiiie, 1
1-603992 O-RiNG -.eviiiiiiee e 1 26 | 109-4180 Element, Filter 25 Micron............c..c....... 1
4 | 1-632208 Arm, Pump Control .........cccocveeevieeennnnne. 2 + | 1-523541 Element, Filter (Winter).........cccccooveennee. 1
5 | 1-633396 Clip, LOOM 5/8......coiiiiiiiiiiiiiieeiiiceee 1 27 | 321-3 Screw, HH 1/4-20 X 5/8........cccocveviniennnn 2
6 | 1-803022 Setscrew, 5/16-18 X 5/8 ..........ccccvevveennne. 2 28 | 321-6 Screw, HH 1/4-20 X 1.....cccovevvieienne 2
7 | 1-803310 Setscrew, 5/16-18 X 3/8 ........cccccvveveennne. 4 29 | 3234 Screw, HH 3/8-16 X 3/4.......ccccvvvvennennne. 2
8 | 1-805004 Washer, Lock 1/4 Heavy............ccccceueeee. 2 30 | 103-5452 Hose, Hydraulic ..........cccceeviiiiiniiiennn.
9 | 1-807272 Key, 5mm x 5mm x 25mm 2 31 | 323-7 Screw, HH 3/8-16 x 1 1/4.
10 | 103-1988 Clamp, HOSE .......oeeiiiiieiiiieiiee e 7 32 | 325-22 Screw, HH 1/2-13 x5 1/2
11 | 103-1828 Adapter, Running Tee.........cccoevvvveennen. 1 33 | 100-4887 Adapter, 90° .....oooiiiiiii e 3
1-603921 O-RiING +vtiveieeeiee e 1 1-603921 O-RiNG .c.viiiviiieieiee e 1
12 | 103-2156 Adapter, Straight..........ccccoiiiiiieinn. 5 34 | 3256-22 Washer, 1/4 SAE
1-603921 O-RiNG et 1 35 | 32128-33 Nut, Whizlock 1/4-20
103-1020 O-RiING +viiveieeeeee e 1 36 | 32128-43 Nut, Whizlock 3/8-16
13 | 103-1947 Asm, Hydraulic Reservoir W/Decal ........ 1 37 | 32128-49 Nut, Whizlock 1/2-13
14 | 103-7615 Cap, W/Gasket ........cccceevveeiiniieeiiiiees 1 38 | 103-5477 Hose, Hydraulic
15 | 103-1949 Gasket, Reservoir Cap 39 | 103-8617 Hose, Hydraulic
16@ | 103-3406 Motor, Wheel (LH).... 40 | 109-1260 Hose, Hydraulic
17 | 103-3765 Spacer, Wheel Motor 41 | 109-1261 Hose, Hydraulic
18 | 103-4246 ShEAVE ...ccoiiiiiiiiic 2 42 | 109-1262 Hose, Hydraulic ..........ccocceeviiiinicenne. 1
19@ | 103-4612 Motor, Wheel (RH) .......cccovviieiiiiiienn. 1 43 | 109-1263 Hose, Hydraulic ..........ccoceevieiiniienne. 1
20 | 103-5469 Adapter, Tee Special ..........cccoevvvveennnen. 1 44 | 109-1264 Hose, HydrauliC ..........cccceeviiiiiniienne. 1
1-603921 O-RiNG et 1 45 | 3290-357 Nut, Whizlock 3/8-16 .......cccocveeiiiniennnne. 2
21H | 103-7442 Pump, Hydro.......ccocoeeiiiiiiiiiiniiee, 2

15

WWW.mymowerparts.com

® Wheel Motor Service Kits B Hydro Pump Service Kits
Part No. Description Qty. Part No. Description Qty.
103-9762 Kit, S€al ..cuiiiiiiiiiiiece e 1 103-7441 Bearing, Input Shaft...........ccooiiiiiinieene
103-9763 Handle, Actuating .1 103-7443 Kit, Cylinder Block 12CC...
103-9764 Clip, Retaining..........ccoceevivieiiiee e 1 94-6922 Bearing, Thrust..........ccccooiiiiiieiiiee e
103-9765 Nut, Hex Toplock 1-20UNEF-2B .................. 1 105-6184 Kit, Overhaul Seal.........coccoeiiiiiiiiiiiiiiins 1
103-4242 Asm, Wheel Hub W/Studs ...........ccccccvernenne 1
103-7447 Stud, Wheel 1/2-20 X 1/2.....cccoveiiiiiieininnen, 4




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

..
.
M

\
\
| .
10— 10\“/’6\*
20 b

SEE VIEWB ﬁ@i Y S

(FROM RIGHTSIDE
OF LEFT PUMP)

s VIEW B
3 (FROM RIGHTSIDE
17 6 OF RIGHT PUMP)
3
(8X) TORQUE TO
7277 FTLBS
16

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HOPPER GROUP

% Reference page 20 for remainder of items included in hopper assembly

4 Includes items: 1, 18, 19, 32 and frame weldment.

17

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543963 Bumper, Rubber...........cccccciiii. 2 21 | 103-8325 Clip, Retainer-13mm.........cccccceeeeivvnennnn. 2
2 | 1-633068 SPACEN ...t 2 22 | 321-2 Screw, HH 1/4-20 X 1/2........cocovvevcnienes 4
3 | 103-5045-03 Brace, Side ........ccoceeivcvviiiiiiieiiiiceiieene 2 23 | 323-6 Screw, HH 3/8-16 X L......ccevvvviieiiiienns 2

44 | 109-4086 Asm, Hopper Frame........cccccccvvviiinnnnnnn. 1 24 | 3229-2 Bolt, Carriage 1/4-20 X 1......cccccuvveveeeanne 4
5 103-5426 Stud, Ball 13mm .......cccvevviiiiiiiiiiiiiiinnnns 2 25 | 3229-4 Bolt, Carriage 1/4-50 x 1 1/2................... 6
6 | 103-5736-03 Channel, Screen (RH).........cocecuvvveeeennne 1 26 | 107069 Nut, Retainer ........ccccooeiveieiiiiiiieeeeeee 4
7 103-5746 Shock, Gas Tension...........ccocveeevciveenne 2 27 | 3256-24 Washer, 3/8 SAE.......ccccceiiiiiiiieieeiis 6
8 | 103-5749-03 Panel, Hinge (LH) .....ccccccoviiiiniiiiiiiene 1 28 | 3256-3 Washer, 5/16 Std...........cccocoveviiieninnenne 4
9 | 103-5751-03 Panel, Hinge (RH)......cccccovcviiiniiiiininnnne 1 29 | 3296-39 Nut, Nyloc 3/8-16.......ccccevveviuiiiiniiienne. 6
10 | 103-5752 Stud, Ball 10mm ......ccceeviiiiiiiiiiiiiiee 4 30 | 3296-42 Nut, NyloC 1/4-20.......ccccovviiiiiiiiriiieene. 29
11 | 103-5772-03 Brace, TOP ...euuereruremememerereninineninenenenenenens 1 31 | 32105-32 Screw, Truss HD 1/4-20 x 1................... 30
12 | 103-5774-03 Channel, Screen (LH) .........cocovveiiiieenns 1 32 | 32128-20 Nut, Whizlock 5/16-18 ...........c.cccvvennnen. 4

13% | 103-9457 AsSM, HOPPET.....coiiiiiiiiieiiiiic e 1 33 | 32128-33 Nut, Whizlock 1/4-20 .........c.ccceevvnveennne. 39
14 | 103-6022-03 Channel, Hopper Frame............c.cccocevne 1 34 | 1-513762 Clip, Loom 1/2 .....ooiiiiiiiiiiiiiieeiecs 1
15 | 103-6025 Shield, Trailing ........cccccovviiiiiiiiiiiiicens 1 35 | 33005-00 Nut, Hex M10-1.5 FIg.....ccevvviiiiiiiene. 2
16 | 103-7035-03 Channel, Screen Front..........cccccoccuveennne 1 36 | 614672 Screw, Shoulder 3/8-16 x 1.295............. 2
17 | 109-4019 Guard, Damper ........ccccceccveeeriiieeniiieenns 2 37 | 103-5425 Shock, Gas Compression.............ccceceee 1
18 | 103-7824 Insulation, Foam Pad Rear .................... 1 38 | 109-0715 Kit, Damper W/CIpS ........cccocvvvevciniennnnn. 2
19 | 103-7825 Insulation, Foam Pad Front................... 1 39 | 109-0716 Kit, Damper W/CIIpS .......cccoooviiiiiinnnnnne 1
20 | 103-8324 Clip, Retainer-10mm...........ccceovvinennen. 4

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HOPPER GROUP

18

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HOPPER GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description
1 | 1-303435 Washer, Spring Disk 1/4 .......... 3 25 | 103-8444 Decal, Pinch Point ....................
2 | 109-3854 Kit, Fill Sensor Wire .........cccoceeevueeennnen. 1 26 | 103-8680 Deflector, Discharge Chute
3 | 1-513762 Clip, LOOM 1/2.....coiiiiiiiiiiieiiiieeeiceee 4 27 | 103-8789 Flag, Fill SEeNsor.........ccccveviieeiiiienen,
4 | 1-543296 Grommet... 28 | 109-3853 Motor ..o,
5 | 1-303335 Tie, Plastic 29 | 103-9456 Asm, Door Hopper
6 | 109-3955 Door, 9.5 Bushel Hopper............cccccou..... 30 | 321-2 Screw, HH 1/4-20 X 1/2....cccuvveviiiieiene
7 | 103-5745-03 Panel, Hopper Screen 31 | 3224 Screw, HH 5/16-18 x 7/8............
8 | 109-4253 Asm, Door Pivot W/Decal (LH) 32 | 3294 Screw, HH 1/4-28 X 3/4.....ooveveieinne
9 | 109-4254 WId, Door Pivot W/Decal (RH)............... 1 33 | 103-9457 ASM, HOPPET.....ooviiiiiiiiiiiieeerieee e
10 | 103-6024 Decal, Exmark Logo. sl 34 | 3230-23 Bolt, Carriage 5/16-18 x 3/4
11 | 109-3648 WId, Switch Mount.........ccccooveiieiiiennnn. 1 35 | 3250-48 Screw, PPH #10-24 x 1 3/4
12 | 103-6067-03 Bracket, Motor (LH).........ccccevivieiniineenne 36 | 3256-2 Washer, 1/4 Std.........ccoccevviieiniicee
13 | 103-6068-03 Bracket, Motor (RH)..... 37 | 9107622 Screw, PPH #6-32 x 5/8............ 2
14 | 103-7048-03 Panel, Screen Extend 38 | 3256-23 Washer, 5/16 SAE .........c.ccccoeevverienineenne 4
15 | 109-4153-03 WId, DOOr SUPPOIt .....cccvvuvvieriiriaeiiiieans 39 | 32122-30 Screw, Truss HD #10-24 X 1/2 .............. 2
16 | 103-7085-03 Plate, Switch............ 40 | 109-1063 Screw, Wing 1/4-20 x 3/4..........
17 | 103-7098-03 Handle, Screen (LH) 41 | 3296-2 Nut, Nyloc #10-24 .......oooviiiiiiiieiiiiees
18 | 103-7099-03 Handle, Screen (RH).......c.ccovvuveeiiineennns 1 42 | 3296-42 Nut, Nyloc 1/4-20.......ccoviiiiiiiiiiiieiee.
19 | 109-3650-03 WiId, Diffuser......... 43 | 3296-9 Nut, Nyloc #6-32 Thin
20 | 103-9466 Asm, Fill Sensor 44 | 32105-32 Screw, Truss HD 1/4-20 x 1
21 | 109-0717 Asm, Hopper Screen...........ccceevvveeennnen. 45 | 107069 Nut, Retainer-Panel 1/4-20 .................... 5
22 | 321-4 Screw, HH 1/4-20 x 3/4............. . 46 | 32128-20 Nut, Whizlock 5/16-18.. ..8
23 | 103-8203-03 Guide, SCreen.......ccccevvreriverreeneenneenieens 47 | 32128-33 Nut, Whizlock 1/4-20 ........cccccovvriverinnene. 27
24 | 1-613235 Washer ..., 2 48 | 32122-42 Screw, Truss HD 1/4-20 x 1/2................ 4

Reference page 18 for remainder of items included in hopper assembly.

19

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HOPPER GROUP (cont.)

20

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513051 SWitch, N.O. oo 1 22 | 109-4736 Asm, Switch W/NUL..........ccooovvniienne. 1
2 | 1-513152 SWitch, N.C. ..ooiiiiiiiieieee e 1 23 | 103-2106 Key, Exmark LOgo.........ccoocveiiriinieninnenne 1
3 | 1-513180 Plate, SWItch ........ccccoeiiiiiiiiicee, 1 1-603511 Key, Ignition........ccceevieeiiiieeieceeee 1
4 | 1-513374 Meter, HOUr .......cooovieiiieiciec e 1 24 | 103-1312 Bolt, Hold DOWN ........cccooveviiiiiciicine 2
5 | 1-513747 Decal, Battery ........ccccocveeeviieiinieeennne. 1 25 | 1-816003 Fuse, 30 AMP coooiiiiiiiieieeeee e 1
6 | 1-522424-03 WId, Mount Seat Spring ..........cccccccueeenne 1 26 | 103-9470 Asm, Battery Hold Down W/Decal ........ 1
7 | 1-523415 SPING -eeieiiiiieeiie e 1 27 | 1-816001 Fuse, 20 AMP cooooiiiiiiieeeeeec e 2
8 | 109-2407 Insulator, Battery..... 1 28 | 103-8354 Cable, Battery (+) 1
9 | 1-543393 Insulator, Solenoid 1 29 | 103-8355 Cable, Ground (-) 1
10 | 1-543792 Wingnut, Nyloc 1/4-20.........cccccceeeviinnenn. 2 304 | 109-4270 Harness, Wiring .........ccccovveeeniecenineens 1
11 | 1-633111 Switch, N.C. ..o 2 314 | 103-8800 Harness, Hopper Wire ..........cccccoeevnee. 1
12 | 1-633181 Plate, Tapped........ccccovveeiniieeiiieeene. 4 32 | 3214 Screw, HH 1/4-20 X 3/4 .....coovoiviiiiies 7
13 | 1-633396 Clip, LOOM 5/8.....cciiiiiiiiiieiiiieeeiieceee 3 33 | 103-8528 Asm, Hopper Switch Actuator ............... 1

144 | 109-2923 Asm, Positive Battery Cable.................. 1 34 | 1-303287 Tie, Cable 51/2 (Small) .......ccoceevinrennnn 1
15 | 1-643267 Indicator, Red Led.........ccccoovvvvvinnnennnnn. 1 35 | 322-50 Screw, HH 5/16-18 X 7 1/2......cccccoveneeee 1
16 | 1-643275 Relay, 12VDC 40 AMP ..oooviveeeiiieeeninee. 3 36 | 3217-6 Nut, HEX 5/16-18......cccevvviiiiieniiieniienne 1
17 | 32128-33 Nut, Whizlock 1/4-20..........cccccvvevcneennnnn. 7 37 | 3256-2 Washer, 1/4 Std..........ccccovveiieeiiiieens 5
18 | 103-0498 Nut, Ignition 1 38 | 3290-134 Screw, HH Machine 10-24 x 5/8............ 2
19 | 1-807513 Bolt, Carriage #10-24 x 1/2 2 39 | 3290-500 Screw, PPH #10-24 X 5/8........ccccceeeuee. 8
20 | 100-6186 Module, Seat Delay............cccccvcuveeennnen. 1 40 | 3296-2 Nut, Nyloc #10-24 ......ooovviiiiiiiiieiiiene 4
21 | 103-0205 Alarm, Dual Tone 12VDC.......cccceviiveene 2 41 | 3296-29 Nut, Nyloc 5/16-18 ....ceveeiiiiiiiiiieiinenns 1

& Use dielectric grease on all wiring harness connectors.
+ Assembly includes items #8, #9, and #28.

21

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL GROUP

2

27 25 27

FUSES

TO SEAT

22

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL DIAGRAM

039y9\3

DI HLIN N30 3448 HLIN 030D
AY 13

A3 \5i1s \

o TONINDD AV Y
v 03348 Old

039N NOLLISO 3NN NI
3037 TOHLNDD HLIN 035070 ST

HILINS TO4IND 03348

MO

NB# 0
Jme 11
E LN

NG
33050
[E=
e n
e n

Al
N 0
08
g
v

Bl

Mo
e n

[EEL ]
N33 >0
0418
V8

JdTALS XDY78/3NVAD

—— N33 o0

N0 0

e Ime N

Y0
A0LIINNDD 13—
INTINT 0 UTHN
Ao
I8 0 IONYD
N33O 0
AV
0IONTT0S Ve
dLAVLS  Oo——3d1als NV 18BN
Ve
(+) \ALlYg G B
— FNva0
ELL: ) 0
div OE @Ham Ea I
i o mmmzim
FINvaD
dWY 02 1300A L
_Sw
ESllE] WA 7
WY 02 D 1
ENJE] FNYA0 e
N0
— | —
Ll [— =D Il
ONMDH9 LTS HOLTHS 1NN 37004 TO3INDD ITOON 131 TS ¥37718 ]|
A¥3LLva HddH ILEN ISAEINIEN N0 VS gL 1¥3HBND LY3HAND
ENolE INTING NN

/’ NHDO 33ddOH
HLIN 03500 1¥3S NI d0LYaf3d0 HLIN
035073 ST HILINS

O17d AJOSSIIIY

ON3 31N WO OINIIA SHO0LIINNDD

El: RN JH
ém“@‘ 03133

HILIAS
01d

ONMOH9
Ad3LLY8

ST

offoH

HILIAS
NOILINOI

310N

SSINAYH d3ddiH

A010W
A3dIN

e ‘11
13418

e 1 L

E: N e 11 "
HILINS
e 3
v 7 7 EL
o371n8
JLE}
3ddiH
S+1+8 1av1S '€
A+ X | V+I+B NI e
INON 440 1
LAV, LINA1I NOILISOd
X WNIWS3L
A TWNINRL HILINS OLd “INIINT “S3L3W DM A WNIHEIL
A¥130 L3S X YNING3L
INAE: RV S WNINSAL
¥ WNIWEEL
HILINS Dld “INIONT “3L3W &NOH I WNIWd3L
8 TYNINAL ALLYE 8 TYNING3L
—— ALY 03 FAYLT0A ¥ YNINEL
SNOTLIINNDI TYNIWd3L

T IWNIW3L

23

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL LOGIC SCHEMATIC

NOILISOd WALMAN NI 8337
T0dINDD 033dS HLIN NAOHS

033v9N3 Divde

ABY AV HLE NIDHS A

T04INDD
Ni% Lavis e 1336 01d

N [P—
\O\”\O\
- ?

lo

ve Al
e ame 1

NGO 30
NADS8

NE 0
NE 0
NE 0
NBE 0
LI -
B |
A1ve
para
N30 0
0T
ame 11
g n—
vl
N30 0
N33 0
e 1
e 1
A8
A8
781
WD

NBA
JdIH1S 0Y78/3NY0

—— 3
NBH 0

:

HILIAS
0Ld

[ENRED
EDNRIET]
IREIEE

EEINSE] g 0
DUNERIN
Y3LVLS
TS XV I8/ANVD
ACT (+)

AB3LLIYE o —
1 e
dNY CE o
Ao

|LdV1S]
[y
Lo
| o| -
L 5w o
I 170 ‘wmz%uj M o
oy 0e 130 03 ﬂ = ©
L - —
JINYAD 137014
ENIE] JINYAD
dny 0¢ _‘
INVD o
I =

Pl
e
e
e
N1
paa:l
e n
NyL
BN
Nid
Nid
BN
BN

e

——

HILINS

pala:l
03

ONM0A9 d3ddiH HILINS =
A¥LLY8 13 f , =
NADO 33ddH
HLIN 03S07) JTM00H
INREURAEN 031
1v3S NI 1Y3HI3AD
ALY430 HLIA NADHS WG

INTd A4OSSIIY

ONM0eH

Eait}
_H 1718
Ealli] e : ,
|
f———13T1A 18 Ad3L1vE
LA

HILINS
T4
d3ddH NOLLISOd WL
NI S0SNIS NI
N3dO HILIAS T4
(03LI3NNDD LON)
INISSORA] SHAIN
(3LI3NDT STATH
HILINS
NOILINOT

S+I+8 LavIS €
A+ X | ¥+I+8 N 2
INON 440 1
SDAVN. LINISIT NOILISOd

X TNIReAL

24

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECALS GROUP

PTO DRIVE BELT ROUTING

ADANGER

COVER IS MISSING. DO NOT OPERATE
. ROTAT\NG BLADES CAN CUT. THIS UNIT WHEN COVER IS NOT IN PLACE
K EP HANDS 'AND BODY PARTS OUT

. DO NOT DPERATE MOWER WITHOUT
DISCHARGE CHUTE ATTACHED
ENTIRE BAGGING SYSTEM IN PLACE

. STOP ENGINE BEFORE CLEANING

i AWARNINGEZR

SYNTHETIC ENGINE OIL
AFFLE

READ OPERATOR'S MANUAL
FOR ADJUSTMENT PROCEDURE. |

9
\ :
(W] =] 2] A WARNING i

SATIERY CONTAINS SULFURIC ACID, AVOID CONTAGT  OR USE BOOSTER GABLES OF ADJUST POST CONNECT- [ 4 WARNING |
AND ALWAYS SHIELD EVES, FACE, SKIN AND CLOTHING IONS WITHOUT PROPER TRAIING. INEVENT OF HOT
FROM BATTERY. CIGARETTES, FLAMES OR AGGIDENT PLUSH WITH WATER AND GALL A PHYSIGIAN SURFACE
COULD CAUSE BATTERY 10 EXPLODE. 00 NOT CHARGE  MEDIATELY. KEEP QUT OF REAGH OF GHILDREN ACE

11 12
\

A\ WARNING A WAFINING

ROTATING DRIVELINE
joatt

1038444

One tum counterciockwise to
Do not over-ighten.

SERVICE AID

wheel bearings

ek hydraulic ol
iy Mobll 1 15W-50 Synthetic
i)

T
H
R
o
T
T
L
3

operator's manua for
pratisapibi

1038812

a2

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 103-8451 Decal, Ignition/Speed Control ................ 1 10 | 65-2690 Decal, Hot Surface .........ccoocvveveeeniiinns 2
2 79-0360 Decal, Danger.........cccceeeeeeiiiiiieceeeeeiies 1 11 | 103-8425 Decal, Driveling .........ccoevvveveviviiiiiiinennn, 1
3 103-9274 Decal, Belt Routing ..........ccccvvieieeenininne 1 12 | 103-8444 Decal, Pinch Point ...........cccooveviviiiiiiennn. 2
4 | 98-5954 Decal, Missing COVEr .........ccvvveeeeeniinnns 2 13 | 103-8495 Decal, Pinch Point ..........ccoccoiiiiiiniinns 2
5 103-8611 Decal, Relay ........cccveeeeieiiiiiiiiieeeees 1 14 | 109-4273 Decal, Wheel Motor Release.................. 1
6 | 103-9034 Decal, Clutch Adjustment....................... 1 15 | 103-6024 Decal, Exmark LOgO ........ccccvvvinveeennnn. 1
7 | 1-523552 Decal, Hydraulic Tank.. el 16 | 103-9032 Decal, Service Aid Navigator 1
8 | 98-4361 Decal, Warning........... 2 17 | 109-4638 Decal, Instrument Panel .... .1
9 1-513747 Decal, Battery .......coueeeieeniiiiiiiieeeeiiiinas 1 103-9502 Kit, Decal

25

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

26

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 2005-2006 EXMARK MFG. CO. INC. PART NO. 109-3924 Rev. B
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



